
HA NAM PROVINCE PEOPLE’S COMMITTEE 
 
 
 
 
 
 
 
 
 
 

 
PREPARATORY SURVEY  

ON HA NAM PROVINCE INVESTMENT 
CLIMATE IMPROVEMENT PROJECT 

IN VIETNAM 
 
 
 
 
 

FINAL REPORT 
 

VOLUME II 
APPENDICES 

 
 

 
 

MARCH 2019 
 

JAPAN INTERNATIONAL COOPERATION AGENCY  
 

CTI ENGINEERING INTERNATIONAL CO., LTD. 
ORIENTAL CONSULTANTS GLOBAL CO., LTD. 

ORIGINAL ENGINEERING CONSULTANTS CO., LTD. 
 
 



  

Exchange Rate 
 
February 2019 
1VND = 0.00476 Japanese Yen 
1US$ = 109.0 Japanese Yen 
1US$ = 22,900 Vietnam Dong 



 
 
 
 
 
 
 

COMPOSITION OF FINAL REPORT 
 
 

VOLUME I: MAIN REPORT 
 
VOLUME II: APPENDICES 

 
 
 
 
 



 

 

TABLE OF CONTENTS 

APPENDIX 1: SEWERAGE SECTOR 
1. Standards related to the Project (Sewerage Sector) ·········································· A-1-1 
[...]
Pump Head
Motor Output
Number

(1) Sludge Storage Tank

The  Sludge Storage Tank should be a Capacity that can store one day of  Thickened Sludge.

①Thickened　Sludge Volume

②Number of Tank

③Req.Volume Tanks day

④Size of tank
・Water Depth
・Width
・Length

⑤Volume

①Thickened　Sludge Volume

②Pump Capacity Pumps

③Head Loss(H) m
④Specifications

Type

Pump Capacity
Pump Head
Motor Output
Number

①Sludge Concentration

②Sludge Weight kg/m3

③Operation Conditions

④Supply Solid Weight

⑤Specifications Type
%

Capacity kg/h (Catalogue Value)
SS Recovery ≧ %

≦ %
Motor Output kw
Number units

÷

1.0Supply Sludge Concentration

24

59 m3/d ×

＝

× 1,000

59

＝

Centrifugal Pump

1

59
59

÷ 1 ÷ 1

m3/d

Tanks

days ÷

Pumps (Including Standby of 1 Pumps)

unit

＝

＝

＝

(2) Dehydrator Supply Pump

＝

× 6.5

＝

15

Discharge
Diameter

%
589 kg/d

× （

＝ 10

1 0.15
0.44 0.5

m3/d ÷

0.20 m3/min

2

1.0

Max

3.7 kw

%

＝

A

kw
0.7

360

＝

＝ 59

m3/hr

Uniaxial Screw Pump

95

＝

m

m3/d

m3/d 

m
m

× 0.01

Volute Dewatering Press(SUS)

100

1.3 m3/hr

m3＝

Sludge Cake Moisture Content

7

7 7

＝

＝
÷ 24 hr/d ÷ 2

1.0

3

A

80
3.95

÷kg/d
kg/h

hr/d ×

hr/d   and days in a week

3.0
3.5
6.5

3.5
68

m

15 m

59

59
1.23

Pumps (Including Standby of 1 Pumps)

m3/d
m3/tanks

P=

0.16

＝

m

＝

m
0.5 kw
2

Discharge
Diameter

80

0.163 ・ γ ・ Q ・ H
＝

m3/min

＝

＝

min/d ÷

＝

(3) Dehydrator

24

589
12

2

20

× 3.0 m

Ps＝ 0.38

７． Sludge Dehydration

59

pumps

0.38

1.0

Item Contents (Target Year: 2030)

②Pump Capacity

(2)  Sludge Thickener Transfer
Pump

＝

＝

1

m3/d

10

＝

A-1-29



(4) Chemical Injection System 

①Polymer Injection Pump

・Dewatering Capacity kg-DS/h
・Injection Rate % to Set
・Injection Dose
・Solution concentration %
・Req.Volume
・Flexibility
・Pump Capacity
・Specifications

Type   Diaphragm Metering Pump

Pump Capacity
Motor Output kw
Number 
Max.Discharge Pressure Mpa

hr
× min

Tanks
Type  Circle Tank
Volume m3
Number Tanks
Agitator Unit/Tank(1.5kw)

③Ferric Polysulfide Injection Pump

・Dewatering Capacity kg-DS/h
・Injection Rate %
・Injection Dose
・Solution Density
・Req.Volume
・Flexibility
・Pump Capacity

・Specifications Type  Diaphragm Metering Pump

Pump Capacity
Motor Output kw
Number Pumps (Including Standby of 1unit)
Discharge Pressure Mpa

④Ferric Polysulfide Solution Tank

・Retention Time hr
・Req.Volume

・Number of Tank Tanks
・Specifications Type  Circle Tank

Volume m3
Number Tanks
Agitator Unit/Tank(0.1kw)

(5) Cake Hopper

/

%

%
÷

Type  Auto Cut  Gate Type
Volume m3
Motor Output 
Number Units

(6) Filtered Water
①Thickened　Sludge Volume m3/d
②Polymer Flocculent Dissolved Water m3/d
③Water content in Sludge Cake m3/d
④ Filtered Water Volume m3/d
⑤SS in Filtered Water kg/d
⑥Filtered Water SS mg/l
⑦Filtered Water BOD mg/l
⑧Filtered Water S-BOD mg/l

2

＝ 1.4
Units

＝ 1

0.1
1

95

2

2.0
2

485
109

m3/d →

3

＝

＝
＝
＝

59

＝

kg/d ×

kg-DS/d560

＝

＝
＝

kw　×

1
61
29

485

＝ 1.8 kg-DS/h  ÷ 24

＝ 12 kg/d ×

×1.45

* Cake Hopper Volume is Calculated Based on Maximum Daily Flowrate .

7

1000

1

/　( 1

24

589

＝

1.45

＝ 2

＝ 80
＝ 560 － 80 %）

1.5

0.1 m3/Tanks

0.95
kg/d ＝ 0.6 t-DS/d

＝

560＝

＝ kg/d589

＝

Units × 7

0.02 L/min

＝

0.5
2

÷

＝ 0.011 ～ 0.032 L/min
→ 0.1 ～ 0.3 L/min

＝ 1.8 ÷ 1.45 60 min ＝

＝

1.5

＝ 15

0.5 ～

kg-DS/h × 0.15 ＝ 1.8 kg-DS/h

12

＝ 12

②Polymer Solution Tank

・Retention Time
・Req.Volume ＝ 1.02 L/min

・Number of Tank

Discharge
Diameter

Item Contents (Target Year: 2030)

kg/h

0.1
2

0.3

L/min

kg-DS/h × 0.12

60

＝ 2
m3/Tanks →

0.5 ～

A

＝

＝

hr/d ×

0.5～1.0

40

L/min

＝
＝

＝

＝

＝

hr

2

1000

0.5

0.12 ÷ 0.002

120 ÷

1.0

1

＝0.01

12

④Sludge Amount per a Day

⑤Water Content

⑦No of Hopper
⑧Req.Volume
⑨Specifications

⑥Dewatered Sludge
2.8 m3/d

2.0 m3/Units

1.0

0.5 m3/Tanks

0.1～0.3 L/min
0.1
2

＝

＝

0.2

1.0

Pumps (Including Standby of 1 Pumps)

～

＝

①Sludge Volume

②SS Recovery Rate
③Sludge Amount per a Day

÷＝ min ＝

＝ 2

L/min

0.12

Discharge
Diameter

15 A

1 days＝ 24

0.5

＝

・Specifications

12

A-1-30



(1)Chlorination Tank

Type   Diaphragm Metering Pump
Pump Capacity
Motor Output kw
Number Units (Including Standby)
Max.Discharge Pressure Mpa

Type  Circle　Tank
Volume m3
Number Tanks

Design Inflow
Size m (Effective width= m) (Slope, 1:1)

m (Effective length= m)
m (Effective depth= m)

Number of pond pond
Required retention time days
Effective volume m x m x m x pond
Retention time m3÷ m3/day= days

①Pump Capacity
②Pump Distribution
③Pump Head
④Specification for Pressure Piping
・Diameter
・Number
・Highest Level (End of Pipe) M
・Length m

Pumping Flow Rate(Maximum) m3/sec

①Cross Section m2
②Flow Rate / m/s
③Loss Calculation
・ Head Loss / )1.85 × ＝ m
・ Outlet Loss × m
・Total m
④Head Loss Around Pump m

⑤Actual Pump Head
＝ M － M ＝ m

⑥Total Pump  Head
＝ ＋ ＋ ＝ m

⑦Motor Output
・Pumping Flow Rate          Q
・Liquid Specific Gravity    γ
・Pump Efficiency             η
・Pump Shaft Power

⑧Motor Output Ps×（1＋α）　　（α：Margin）
＝ ＋ ）
＝ kw　→ kw（Catalogue Value)

⑨Specifications Type
Diameter
Motor Output
Total Pump Head
Pump Capacity
Number

41.0 74.0 2.0 1 ＝ 6,068 m3
6,068 3,000 2.0

９. Polishing Pond
＝ 3,000 m3/d
Width= 50.0

Length= 83.0
Depth= 4.5

1
2.0

2.0

41.0
74.0

m3/d × 3 mg/L　÷ 10 %　 ÷ 1.1

m

＝ 3,084 m3/d
＝ 15 min
＝ Tanks

＝

%

Contents (Target Year: 2030)

10

* Water Discharge Pump is calculated based on Maximum Hourly Flowrate .

＝ 0.07 L/min× 1,440 min/d　× days　×

(2)Head Loss at Pressure Pipe
(PP)

＝ 3,900

(1)Outfall Pump

1

=

m

32

* Chlorination Tank volume is Calculated based on Maximum Daily Flowrate .

①Maximum Flow rate
②Contact Time
③Number of Tank

④Req.Volume of Tank

⑤Shape of Tank
⑥Size of Tank
・Width
・Length
・Effective Depth
・Volume of Tank

QMax

1

0.046

A＝ 0.25

3,900

×（

* Sodium Hypochlorite Dosing Pump Volume is Calculated Based on Maximum  Hourly  Flowrate.

＝ 1 tanks

0.7

10. Water Discharge

1

2.5 days

＝

φ

30.0

500

110

＝

pipe

Q＝ QMax＝

0.049

250

⑥Specifications

1.5 m
＝

＝

1.0
0.7

Ps＝
0.163 ・ γ ・ Q ・ H

＝ 7.09 kw
η

H＝（Highest　Level　－　Pumping Level)
3.400 -2.500 5.900

hf＝ 10.666

＝ 0.045
 H＝hf　＋　h0　＝

-4.87× 500

2.62

0.046 0.25

1.50 10.019 m　→

h0＝

 H＝（Actual Pump Head　＋　Pressure Pipe ＋　Around　Pump)
11

H＝ 1.5

2

7.09 ×（ 1 0.15

2.62

2.77 m3/min＝

m3/d
＝ 3 mg/L

11.0

m3/min
Pump (Including Standby of 1 Pump)

3.0

kw
11 m

m^2×π×1/4＝
V＝ 0.046 0.049

8.15 11.0
Submersible Pump

250 A

2.8

P=

5.900

m3/min

＝ 2.77 m3/min

(2)Sodium Hypochlorite Dosing
Pump

min/d　÷ 1,440 ÷ 1 Tanks
＝
＝ 3,084 m3/d ×

m3/min ＝

mm

15

＝ 1.1 t/m3

m3

   Rectangular

＝

68 m3

1.5

(3)Sodium Hypochlorite Storage
①Storage Time
② Req.Volume

③Number of Tank
④Specification

0.2

2.57
1.0 0.9 ^2/2g

①Disinfection Volume
②Dosing Rate
③Disinfectant Concentration
④Disinfectant Density
⑤Dosing Pump Capacity

L/min
0.2
2

＝ 0.07 L/min

1.0

＝ 0.9

2.5 10－３

＝ 0.27 m3/Tanks → 0.7 m3/Tanks 

+ 3.400

＝ 2.77 QMax

＝

８. Chlorination

Item

A-1-31A-1-31



(1)Chlorination Tank

Type   Diaphragm Metering Pump
Pump Capacity
Motor Output kw
Number Units (Including Standby)
Max.Discharge Pressure Mpa

Type  Circle　Tank
Volume m3
Number Tanks

①Pump Capacity
②Pump Distribution
③Pump Head
④Specification for Pressure Piping
・Diameter
・Number
・Highest Level (End of Pipe) M
・Length m

Pumping Flow Rate(Maximum) m3/sec

①Cross Section m2
②Flow Rate / m/s
③Loss Calculation
・ Head Loss / )1.85 × ＝ m
・ Outlet Loss × m
・Total m
④Head Loss Around Pump m

⑤Actual Pump Head
＝ M － M ＝ m

⑥Total Pump  Head
＝ ＋ ＋ ＝ m

⑦Motor Output
・Pumping Flow Rate          Q
・Liquid Specific Gravity    γ
・Pump Efficiency             η
・Pump Shaft Power

⑧Motor Output Ps×（1＋α）　　（α：Margin）
＝ ＋ ）
＝ kw　→ kw（Catalogue Value)

⑨Specifications Type
Diameter
Motor Output
Total Pump Head
Pump Capacity
Number

P=
12.37 ×（ 1 0.15
14.23 17.5

Submersible Pump
500 A
17.5 kw

9 m
6.0 m3/min

3 Pump (Including Standby of 1 Pump)

 H＝（Actual Pump Head　＋　Pressure Pipe ＋　Around　Pump)
5.900 1.34 1.50 8.740 m　→ 9

5.9 m3/min
1.0
0.7

Ps＝
0.163 ・ γ ・ Q ・ H

＝ 12.37 kw
η

-4.87× 500 1.29
h0＝ 1.0 1.0 ^2/2g ＝ 0.051

 H＝hf　＋　h0　＝ 1.34
H＝ 1.5

H＝（Highest　Level　－　Pumping Level)
3.400 -2.500 5.900

500

(2)Head Loss at Pressure Pipe
(PP)

Q＝ QMax＝ 11.81 m3/min＝ 0.197

A＝ 0.50 m^2×π×1/4＝ 0.196
V＝ 0.197 0.196 ＝ 1.0

hf＝ 10.666 ×（ 0.197 110 0.50

＝ 11.81 m3/min ＝ QMax
= QMax ＝ 11.81 m3/min

φ 500 mm
1 pipe

+ 3.400

days　× 10－３

＝ 1.16 m3/Tanks → 1.5 m3/Tanks 
③Number of Tank ＝ 1 tanks
④Specification

1.5
1

９. Water Discharge

(1)Outfall Pump
* Water Discharge Pump is calculated based on Maximum Hourly Flowrate (Wet).

0.40 L/min
0.2
2

1.0
(3)Sodium Hypochlorite Storage
①Storage Time ＝ 2.5 days
② Req.Volume ＝ 0.32 L/min× 1,440 min/d　× 2.5

④Disinfectant Density ＝ 1.1 t/m3
⑤Dosing Pump Capacity ＝ 17,000 m3/d × 3 mg/L　÷ 10 %　 ÷ 1.1

＝ 0.32 L/min
⑥Specifications

・Volume of Tank ＝ 101 m3

(2)Sodium Hypochlorite Dosing
Pump
* Sodium Hypochlorite Dosing Pump Volume is Calculated Based on Maximum  Hourly  Flowrate(Wet).
①Disinfection Volume ＝ 17,000 m3/d
②Dosing Rate ＝ 3 mg/L
③Disinfectant Concentration ＝ 10 %

・Volume of Outfall Pipe ＝ 98.1 m3
・Total Volume ＝ 199.4 m3

Tanks
＝ 177 m3

⑤Shape of Tank    Rectangular
⑥Size of Tank
・Width ＝ 1.5 m
・Length ＝ 45.0 m
・Effective Depth ＝ 1.5 m

②Contact Time ＝ 15 min
③Number of Tank ＝ 1 Tanks

④Req.Volume of Tank ＝ 17,000 m3/d × 15 min/d　÷ 1,440 ÷ 1

Item Contents (Target Year: 2030)

８. Chlorination

* Chlorination Tank volume is Calculated based on Maximum Hourly Flowrate(Wet) .

①Maximum Flow rate ＝ 17,000 m3/d

A-1-32



・Solid Balance Calculation ：Target Year: 2030

3,000 m3/d

Soluble 132 mg/L

Particulate 88 mg/L

Total 220 mg/L

250 mg/L

937 m3/d

Soluble 74 mg/L

3,937 m3/d Particulate 69 mg/L

Soluble 118 mg/L Total 143 mg/L

Particulate 84 mg/L 143 mg/L

Total 202 mg/L

224 mg/L

779 m3/d

15.7 m2 767 mg/L

223.7 m/d

59.6 ％

54.5 ％

0 ％ 936 m3/d

40 cmAq 741 mg/L

1.70 kg/m2・times

29.5 times

33.2 m2

28.2 m3/m2・d 877 m3/d

3,158 m3/d 20.9 ㎏/m2・d Soluble 71 mg/L

Soluble 118 mg/L Particulate 48 mg/L

Particulate 38 mg/L Total 119 mg/L

Total 156 mg/L 59 m3/d 119 mg/L

91 mg/L 10,000 mg/L

5.9 kg/d

3 m3/d

81 m2/Tanks 44 kg/d

2.3 m 44 L/d

2 Tanks 73.4 m3/d

162 m2 459 mg/L

373 m3

1.32 ㎏/m3・d

19.5 m/d

3,084 m3/d 6.1 m3/d

Soluble 18.1 mg/L 4,090 mg/L 61 m3/d

Particulate 33.6 mg/L 2.80 m3/d Soluble 109 mg/L

Total 51.7 mg/L 80 ％ Particulate 376 mg/L

24.0 mg/L Total 485 mg/L

485 mg/L

77 m3/d

10.5 m2 487 mg/L

146.9 m/d

3,001 m3/d

Soluble 18.1 mg/L

Particulate 5.3 mg/L

Total 23.4 mg/L

3.8 mg/L

BOD

SS

 Final Solids-Liquid Separator (SLS) SLS  Washing Drainage Rate

Filtration Area per Tank SS

Actual Filtration Rate

SLS Flow Rate

SS

Actual BOD Volumetric Loading

 Trickling Loading

HTF Flow Rate Settling Sludge Volume

BOD

SS Filtered Water
Dewatered Sludge

BODWater Content

SS

Volume of Tank

SS SS

Polymer Flocculent Dissolved Water

High-rate Trickling Filter(HTF)
Area of 1tank per

Filter Bed Height Dissolved Water

Number of  Tank HTF  Washing Drainage Rate Sludge Dehydration
Area of Total Tank SS

Polymer 

Ferric Polysulfide

FSF Flow Rate Solid Material Load

BOD

BOD

Thickened　Sludge Volume SS

 Drain Tank

Thickener Effluent

Actual Filtration Rate

SS Removal Ratio

P-BOD Removal Ratio

S-BOD Removal Ratio Drainage  Volume

Average Filtration Loss Head SS

SS Inflow Surface Area Loading per Washing

Washing Frequency Sludge Thickener
Area of Tank

Surface Loading

SS

 Floating Sponge Filter(FSF) FSF  Washing Drainage Rate

Required Filtration Area SS

 Flow Rate

BOD

SS

 Return Water

BOD Flow Rate＋Return Water

BOD SS

A-1-33





Planning Division

500 mmφ H.P

1.7 ‰

+3.650 M

-9.683 M

0.156 m3/sec（Manning = 0.013）

0.793 m/sec（Manning = 0.013）

(m3/d)

(m3/min)

(m3/sec)

Return Water

8,300

5.76

Water Treatment Plant

Inlet Gate

Screen Unit

Raw Water Pump Pit

Sewage Pump

Delivery Pipe

Grit Chamber

 3． Flow Sheet Sewage Influent

Maximum
Hourly+Return Water

0.096

10,173

7.06

0.118

4,900

3.40

0.057

6,000

4.17

0.069

(4)Sewage Influent Pipe Bottom High

(5)Full Pipe Flow Rate

(6)Full Pipe Velocity

 2． Design Flow Rate

Average Daily Maximum Daily

・ Capacity Calculation of  Raw Water Pump Pit (Target Year: After 2035)

Contents (Target Year: After 2035)
 Item

1.Flow Conditions

 (1)Sewage Influent Pipe Diameter

 (2)Sewage Influent Pipe Gradient

Maximum　Hourly

(3)Ground Height

A-1-35



Planning Division
Contents (Target Year: After 2035)

 Item

0.731 0.769 0.834

0.209 0.233 0.284

0.365 0.442 0.615

0.922 0.970 1.052

0.418 0.466 0.568

-9.474 -9.450 -9.399

+0.027 +0.030 +0.036

-9.501 -9.480 -9.435

Average Daily -9.501 M

Maximum Daily -9.480 M

Maximum Hourly -9.435 M

-9.700 M

Average Daily -9.501 － (  -9.700) = 0.199 m

Maximum Daily -9.480 － (  -9.700) = 0.220 m

Maximum Hourly -9.435 － (  -9.700) = 0.265 m

Type

Gate Size W 0.40 m  ×  H 0.40 m  ×  2 

motor Power kw

Average Daily 0.057/(0.199×0.4×2) = 0.358 m/sec

Maximum Daily 0.069/(0.220×0.4×2) = 0.392 m/sec

Maximum Hourly 0.096/(0.265×0.4×2) = 0.453 m/sec

Average Daily 1.5×0.358^2 / ( 2×9.8) = 0.010 m

Maximum Daily 1.5×0.392^2 / ( 2×9.8) = 0.012 m

Maximum Hourly 1.5×0.453^2 / ( 2×9.8) = 0.016 m

 (5)Gate Pass Velocity

 (6)Gate Head Loss

 (4)Gate Specification

motor drive type

0.75

Gate Chamber Inlet Water Level(M)

5． Inlet Gate

 (1)Gate Chamber Inlet Water Level

 (2)Gate Chamber Bottom High

 (3)Gate Pass Water Depth  Gate Chamber Inflow Water Level－Gate Chamber Bottom High

Water Depth（m）

Flow Ratio

Velocity Ratio

Water Depth Ratio

Sewage Influent Pipe Water Level(M)

Outflow Head Loss(m)

 4．Sewage Influent Pipe

Average Daily Maximum Daily Maximum　Hourly

Velocity(m/sec)

A-1-36



Planning Division
Contents (Target Year: After 2035)

 Item

Average Daily -9.501 － 0.010 = -9.511 m

Maximum Daily -9.480 － 0.012 = -9.492 m

Maximum Hourly -9.435 － 0.016 = -9.451 m

-9.800 m

Average Daily -9.511 － (  -9.800) = 0.289 m

Maximum Daily -9.492 － (  -9.800) = 0.308 m

Maximum Hourly -9.451 － (  -9.800) = 0.349 m

Type

25 mm

9 mm

70゜

Width 0.9m × 1Waterway (Use Only One Waterway)

Average Daily 0.057 / (0.289×0.9×1)×(25+9) / 25

= 0.298m/sec

Maximum Daily 0.069 / (0.308×0.9×1)×(25+9) / 25

= 0.339m/sec

Maximum Hourly 0.096 / (0.349×0.9×1)×(25+9) / 25

= 0.416 m/sec

Clogging Rate = 50％

Average Daily 0.298 / 0.50= 0.600 m/sec

Maximum Daily 0.339 / 0.50= 0.680 m/sec

Maximum Hourly 0.416 / 0.50= 0.830 m/sec

2.34 × sinθ × (t/b)^(4/3) × V^2 / (2×g)

Average Daily 2.34 × sin70゜×  (9 / 25)^(4/3)

    × 0.600^2 / (2×9.8) = 0.010m

Maximum Daily 2.34 × sin70゜×  (9 / 25)^(4/3)

    × 0.680^2 / (2×9.8) = 0.013m

Maximum Hourly 2.34 ×sin70゜×  (9 / 25)^(4/3)

    × 0.830^2 / (2×9.8) = 0.020m

(7)Head Loss

Bar Thickness

Installation Angle

Waterway Width

(5)Approach Velocity

(6)Pass Velocity

 (3)Screen Water Depth Screen Inflow Water Level － Screen Bottom High

 (4)Screen Specification

Motor drive

 Effective width

 6．Screen Unit

 (1)Screen Inflow Water Level Gate Chamber Inflow Water Level － Gate Head Loss

 (2)Screen Bottom High

A-1-37



Planning Division
Contents (Target Year: After 2035)

 Item

Average Daily -9.511 － 0.010 = -9.521 m

Maximum Daily -9.492 － 0.013 = -9.505 m

Maximum Hourly -9.451 － 0.020 = -9.471 m

Q：Pump Capacity of 1units（m3/min)

V： Velocity （m/sec)

            Q

         60×C

V： Velocity（m/sec)

Q：Pump Capacity（m3/min)

D：Pipe Diameter（m)

hf:：Head Loss(m)

L：Pipe Length（m)

C：Flow Rate Coefficient=110

Q

V

 Pipe 1 12.00 -9.47 21.5 23.1

 (5)Pump Head

Actual Head =Pipe Top Level -  Pump Well HWL

Total Head = Actual Head +Delivery Pipe Loss + Pump Around Loss

( Practical ＝1.5m)

Pipe Top Level（M）
The Pump Well

HWL(M）

Actual Head
（m)

Total Head
（m)

 Pipe 1 300 1.89 30 0.13

(4)Delivery Pipe

  V＝　――――――――

              π/4×D２

Q / 60

169

hf ＝ 10.666 ×　（――――――）
1.85　×　D-4.87

　×　L

Pipe Diameter
（mm)

Velocity            （m/sec)